
 

Page 1 of 1 
 

 
 

 Rajkot Municipal Corporation 
      Rajkot – 360 005 

Tender No.RMC/DRN/STP/O&M/2021-22/ 
 

 
 
 

 
VOLUME‐ I 

 
(TECHNICAL BID) 

PRE-QUALIFICATION & 
TECHNICAL SPECIFICATIONS 

 
 

Comprehensive Operation, Maintenance & repair of 
Civil, Electro-Mech works, Civil structures, Pipelines, 
Storage Structure of Sewerage Treatment Plant of 56 
MLD capacity located at Raiyadhar for period of Two 

Years. 
 

 
ESTIMATED COST  : Rs.163.00 Lacs  (For Two Years) 

 
Milestone dates for e-tendering are as under 

1.Downloading of e‐Tender documents  Dt.27.09.2022  to Dt.17.10.2022 up  to 18:00 
Hrs.

2.Pre‐Bid Quaries by E‐Mail  Bidders  shall  have  to  post  their  quaries  if 
[...]
ANNEXURE - I 

SCHEDULE FOR ESTABLISHMENT 
The contractor shall employ the minimum staff for Sewerage Treatment Plant 
as under with qualification and experience stated below, Contractor may employ 
additional staff over and above minimum prescribed as per his requirement in 
order to run the system efficiently. The staff mention below its obligatory. 
 

 

Sr. 
No. 

Designation Qualification Experience No. of 
Persons 

1 Plant Incharge B.E.(Environment) 
or B.E. (Civil) 

Min. 1 - 2 years  
experience of 
related work. 

01 

2 Lab technician B.Sc (Microbiology or 
Chemistry ) 

-do-
01 

3 Mechanical 
Engineer 

D.M.E. or B.E. 
(Mech./Production/Industrial
Engg.) 

2 years 
experience of 
pumping machi- 

01 

4 Electrical 
Engineer 

Diploma (Elect.) or B.E. 
(Elect.) 

-do- 01 

5 Electrician ITI Electrician/Wireman 
or Elect. Supervisory 
Certificate Holder having 
experience of HT 
installation of 3 years 

2  years  
experience of 
relevant electrical 
equipments  for 
O & M. 

03 

6 Technician 
Instrumentation 

I.T.I (Instrumentation) or 
skilled person having 03 
years of related work 
experience. 

Well experienced 
person having 
relavant 
knowledge of 
instrumentation for 
O&M, Process 
Plant 

01 

7 Fitter ITI   F i t ter    or skilled 
person having 02 years of 
related work experience 

2  years  
experience of 
operating 
pumping 
machinery 

01 

8 Plant/Pump 
Operator 

ITI   
Wireman/Electrician/fitter   
or Xth Std. Pass 

2  years  
experience of 
operating 
pumping 
machinery 

03 

9 Helper / Mali / 
Sweeper 

Unskilled, physically fit and 
healthy 

--
09 

10 Security Unskilled, physically fit and 
healthy, Literate  

--
03 

   Total 24 
 
 
Note:- 

 

The above staff shall be distributed in three shift as per instructions of officer in-
charge. The arrangement of reliever for weekly off/all holidays etc. shall be made 
by the contractor separately. 



 

Page 77 of 77 
 

The preferable shift timing will be as under ; 
 
General shift:  09.00 Hrs to 18.00 Hrs 
1st Shift:  08:00 Hrs to 16:00 Hrs 
2nd Shift:  16:00 Hrs to 12:00 Hrs (Night) 
3rd Shift:  12:00 Hrs to 08:00 Hrs 
 

 
Proposed Shift Matrix 
 
Sr 
No 

Deployment of 
Manpower 

General 
Shift 

1st Shift 2nd Shift 3rd Shift TOTAL

1 Plant Incharge 01 01 
2 Lab technician 01 01 
3 Mechanical 

Engineer 
01 01 

4 Electrical 
Engineer 

01 01 

5 Electrician  01 01 01 03 
6 Technician 

Instrumentation 
01 01 

7 Fitter 01 01 

8 Plant/Pump 
Operator 

 01 01 01 03 

9 Helper / Mali / 
Sweeper 

 03 03 03 09 

10 Security  01 01 01 03 
 TOTAL 06 06 06 06 24 
 
 
 
 
Authorized Signature with seal of Agency.                               
 
 
 
 

                                                                               ADD City Engineer 
Rajkot Municipal Corporation 



 

Page 78 of 78 
 

 
ANNEXURE -  II 

 
SCHEDULE OF ROUTINE CHECKING OF PUMPS AND VALVES, AERATORS, 
GEAR BOX ETC. 
 
 

A)      Daily in each shift : 
 

1) Leakages through gland packing and tightening, loosening to ensure 
that extent of leakages is in drip form. 

 

2) Bearing temperature   : If highly check up cause and take remedial 
action. 

 

3)        Noise & Vibration :If undue check up cause and take remedial action. 
 

4)        Pressure                    :          If high or low, check up cause. 
 

5)        Check oil level for bearing lubricant and topping up if necessary. 
 

Clean and remove dust from pumps, piping and valves etc. 
 
 
B)       Weekly : 

 
Greasing to the stuffing boxes. 
Greasing to valve actuator gear. 
 

C)       Monthly : 
 

Check tightness of all nut bolts. 
Check coupling bushes for wear. 
Checking and replacing gland packing if necessary (Pump & valve) 
Check oil in air compressor. 
Check valve actuator bushes. 
 

D)       Quarterly : 
 

Inspection of gland packing and replacing if necessary. 
Cleaning and oiling of gland bolts. 
Checking and lubrication of all bearings. 

 
 
E)           Half Yearly : 

 
Removing plant packing and checking wear on line shaft at gland portion. 
Replacing gland packing. 
Cleaning and examination of all bearings for flaws and checking and play. 
Replace oil/grease of bearing. 
Replacing gland packing of sluice valves. 

 
 
 
 

Authorized Signature with seal of Agency 
 



 

Page 79 of 79 
 

 
 
 
 

ANNEXURE - III 
 

LIST OF THE TOOLS AND TACKLES TO BE PROVIDED AT S.T.P. SITE 
FOR OPERATIONAND MAINTENANCE. 

 

Sr. No. Item Quantity 
1. For spanner set size 6 mm to 22 mm 1 set. 
2. Fix Spanner set size 6 mm to 52 mm 1 set 
3. Ring spaner set size 6 mm to 22 mm 1 set 
4. Ring Spanner set size 7 mm to 52 mm 1 set 
5. Box spanner set size 6 mm to 38 mm 1 set 
6. Pipe wrench size 36" 1 No. 
7. Pipe wrench size 24" 2 Nos. 
8. Screw driver size 6", 9" and 12" (2 Nos. of each size) 6 Nos. 
9. Insulated plier size 12" 6 Nos. 
10. Long Nose Plier 8" 6 Nos. 
11. Adjustable screw spanner size 12" 6 Nos. 
12. Hammer 1 Lb x 2 Lb 2 Nos. 
13. Testers 6 Nos. 
14. Chisels 12" x 6" (2 Nos. of each size) 4 Nos. 
15. Hack Saw Frame 6 Nos. 
16. Hack saw Blade 6 packets. 
17. Hand gloves suitable for 11 KV 4 Pairs. 
18. Phawada 6 Nos. 
19. Ghamela 4 Nos. 
20. Tikam 4 Nos. 
21. Kaichin (For Gardening) 2 Nos. 
22. Vile (For Gardening) 3 Nos. 
23. Plastic Bucket 10 Litres 4 Nos. 
24. Rope 1/2" 30 meter 
25. Torch/Battery 6 Nos. 
26. Crimping tool 1 No. 
27. Puller 1 No. 
28. Cliponmeter 2 No. 
29. Megar 1 No. 
30.   Multimeter    1 No 
31   Helmet   20 No 

 

 
 
 
 
 

Authorized Signature with seal of Agency.                                     



 

Page 80 of 80 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

SECTION - I 

TECHNICAL DETAILS OF PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



  

Page 82 of 81 
 

Silent Features of Raiya Sewage Treatment Plant of Rajkot Municipal Corporation 
 
 
1.       Capacity                           : 56 MLD ( i.e. 56000 m3/d ) 
2.       Peack flow      : 126 MLD (HT Connection: 550KVA) 

3.    Plant type               : Sequential batch Reactor process type  
4.       Expected Characteristics;- 
 
Sr 
no. 

Parameters  
 

Raw sewage Treated Sewage  

1  Temperature 260C 400 
2 Colour 25 100 Unit 
3 Ph 6.5 to 8.5 6.5 to 9 
4 Total suspended solid 400 10 mg/L 
5 Total dissolved solids 992 2100 mg/L 
6 Biochemical oxygen demand 250 10 mg/L 
7 Chemical oxygen demand 500 100 mg/L 
8 Chloride 175 600 mg/L 
9 Sulphate 143 1000 mg/L 
11 Residual chlorine N.D. 1 mg/L 
 

 
General standard for discharge of effluent into inland surface water laid by 
Gujarat Pollution Control Board, Gandhinagar, in Notification dated 14-8-
97 and it’s subsequent amendment are to be followed in treatment of sewage. 
 
5.        Disposal of Treated Sewage:- 

Treated Sewage is to be discharged in Aji-2 River or seperatly pumped by 
treated sewage pumping station. 

6.        Sewage Receipt : 
Sewage pumped to the plant Inlet chamber from  (1) Raiya pumping station 
(2)Bajarngwadi pumping station (3)Munjka pumping station (4) 
Raiyadhar pumping station . 
 

7.        Units of the Plant :- 
 

Sr 
no. Plant unit No of unit 

1 Inlet chamber   
 1 

2 Fine Bar Screen channel
 3 

3 Grit Removal Unit  
 2 

4 Parshall flume 
 1 

5 Distribution Chamber ( SBR Basin) 1 

6 SBR Basin 4 

7 Chlorine Contact Tank 
 1 



  

Page 83 of 82 
 

8 Chlorinator &  Chlorine Tonner Rooms 1 

9 Sludge Holding Tank  1 

10 Sludge Pump House 
 1 

11 
Administration, Laboratory, MCC cum Control 
Building, Work Shop & Tool Room 

1 

(Two Storey 

12 SBR Air Blower Room  1 

13 Centrifuge Building  1 

14 Dosing Tank  2 

15 Sub‐station (HT Swgr / PCC room, etc.) 1 

16 Transformer cum Switch Yard 1 

17 Filtrate Sump  1 

18 Elevated Service Reservoir 1 

 
8.Electric Drive Motors Installed :- 
Name of pumps and motors  H.P/KW  Make  Quantity 
RAS PUMP  5.5KW  Aqua pump Limeted  4 
WAP PUMP  9.3KW  Aqua pump Limeted  4 
THICKNER FEED PUMP  3.7KW  Aqua pump Limeted  2 
FILTRATE  PUMP  3.7KW  Aqua pump Limeted  2 
DILUTION PUMP  7.5KW  Aqua pump Limeted  2 
CHLORINE BOOST PUMP  3.7KW  Aqua pump Limeted  2 
ESR PUMP  11KW  Aqua pump Limeted  2 
BLOWER MOTOR for Basin  110KW  chrompton ltd   8 
centrifuge feed pump  5.5KW  ABB  2 
centrifuge   22KW  ABB  2 
dosing pump  3.10KW  Chrompton ltd   2 
Agitator  1.1KW  SIEMENS  2 
thickner air blower  12.5HP  chrompton ltd   2 
mechanical screen  2.2KW  SIEMENS  2 
conveyer belt  1.5KW  chrompton ltd   1 
grit collector  0.37KW  chrompton ltd   2 
grit seperator  1.5KW  chrompton ltd   2 
organic pump  0.75KW  chrompton ltd   2 
Decantor  0.55KW  NORD  4 
Thickner  3HP  chrompton ltd   1 
APFC  110KVAR     2 
Transformer  1000KVA     2 
ACB  1600Amp    4 
D.G.Set  400KVA  Sudhir  2 

 



  

Page 84 of 83 
 

9. Laboratory Equipment list.        
      

Sr No.  Name of equipment 
Nos of 

equipment 
1  Ph meter  1 
2  Vaccum pump  1 
3  Oven  1 
4  Muffle furnace  1 
5  Hot Plate  1 
6  c.o.d. meter(distillation unit)  1 
7  B.O.D.incubator  1 
8  Auto clave  1 
9  Refrigerator  1 
10  Magnetic stirrer wih hot plate  1 
11  vaccum bath  1 
12  Centrifuge  1 
13  Flocculator  1 
14  water bath  1 
15  digital spectrophotometer  1 
16  TDS meter  1 
17  weight balance  2 

 
UNITS OF RAIYADHAR 56 MLD STP 

01 Inlet chamber 

02 Screen Channels-Fine bar Screen with Belt Conveyor 

03 Grit chamber  

04 Flow measuring channel - Parshall flume  

05 Distribution chamber 

06 Sequential Batch Reactor Tanks with Diffused Aeration System 

07 Air Blowers 

08 Return Activated Sludge (RAS) Pumps 

09 Surplus Activated Sludge (SAS) Pumps 

10 Chlorine Contact  tank (CCT) 

11 Chlorine Buster Pumps 

12 ESR Filling Pumps 

13 Chlorine Tonners 

14 Sludge Sump & Pump House (1) Centrifuge Feed Pumps (2) Sludge 

Mixing System  (3) Sludge Mixing Blower   

15 Sludge Dewatering System  (1) Centrifuge (2) Polyelectrolyte Dosing 

Tank,Mixer & Pumps 

16 Filtrate Sump & Pumps 



  

Page 85 of 84 
 

17 Elevated Service Reservoir 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

1.0 Inlet Chamber 

  Design Flow : 56 MLD + other flows 

  Peak factor ‘f’ : 2.25

  Peak Sewage Flow : 126.0 MLD + Other Flow
  No. of Unit : One 

  Detention Period  : 30 Seconds at Peak Flow

  Material of Construction : R.C.C.  (M‐30)  with  water  proof 
plaster 

  By pass arrangement from inlet 

chamber with necessary by-pass 

gate. 

:  RCC  pipeline  of  suitable  size  to  be 
connected  to  outlet  of  Chlorine 
Contact Tank/ Final Disposal line 

  On-line pH analyzer :  Required. pH value & trends shall be 
displayed  at  HMI.  Audio‐visual 
alarm  for  Low  and  High  pH  Level 
alarms shall be provided. 

 

No of Sluice gates : 

1  no  for  Main  Plant  bypass  pipe 
suitable  for  handling  100%  peak 
flow  

3  nos.,  one  each  for  screen 
chamber inlet 



  

Page 86 of 85 
 

 
Drain Valve & Piping  

Required,  Sluice  Valve  of  min. 
150mm size CI piping up to nearest 
bypass/disposal chamber 

 

2.0 Screen Channels – Fine Bar Screen with belt conveyor system 

   No. of Units  : 
Three (2W with Mech. Screens + 1S 
with manual Screen ) 

   Capacity of each screen channel : 56.0 MLD + Other Flow 

   Type of screen : 

Mech.:   Step type (Mat) screen

Manual:  Bar  Screen  with  Manual 
Raking system 

   Clear spacing of Bars for screen : 
Mech.:    6 mm 

Manual: 15mm 

   Angle of inclination : 
Mech.:    40º to Horizontal

Manual:  60º to Horizontal 

  Approach velocity at av. Flow : 0.3 m/sec minimum 

  Velocity through screen at av. flow : 0.6 m/sec maximum 

   Velocity through screen at peak 

flow 
:  1.2 m/sec (max.) 

  
Head  loss  through  screen  in  50% 
clogged condition 

:  300 mm (max.) 

   Bar thickness for each screen  : 

Mech.: Min. 2 mm  thick Flats  (Step 
Type) 

Manual: 10mm thk x 50m depth 

  Wetted Parts of each Screen : SS‐304

   Drop in bed of screen : Minimum 150 mm 

  Material of Construction  : 
R.C.C.  (M‐30)  with  water  proof 
plaster 

   Free board above TWL : 500 mm

   Belt Conveyor  : 
To  be  provided  (interlocked  with 
mechanical screens) 



  

Page 87 of 86 
 

  No of isolation gates  : 
6 nos., one at inlet and one at outlet 
of each screen channel 

  Wheel barrow  : 
3  Nos.,  min.  0.5  m3  capacity, 
suitable  to accommodate screening 
collection drums within 

  Drums for screening collection  : 
3  nos.,  of  HDPE  or  suitable  non‐
corrosive  MOC,  min.  200  Ltr 
capacity with lids 

 
Hopper / Chute for screening disposal 
from  screen  platform  level  to  1.5m 
above GL  

: 

Required,  constructed  from  min. 
3mm  thk GI plate or 5mm  thk  FRP 
plates 

Cloth/Tarpaulin covering from chute 
exit  to  mouth  of  drum  to  avoid 
dispersal of screening in site.   

  Screen Panel  : 
Required,  Outdoor  type,  double 
door with canopy, IP‐55/65 

  Operation of Screen  : 

Manual,  Timer  mode  (with  timer 
bypass  facility)  as  well  as  in  auto 
mode  through  ultrasonic  / 
hydrostatic  type  differential  level 
transmitter  to  be  provided  at 
upstream  and downstream of each 
screen  to  start  screen  at  high  diff 
level  and  stop  at  low  diff  level  for 
mechanical  screens. Diff.  level  shall 
be  displayed  at HMI  and  hi‐hi  diff. 
level  shall  be  annunciated  at 
HMI/SCADA  for both, mechanical & 
manual  screens.  Auto  operation  of 
screen  shall  be  through  PLC  only 
and  not  direct  from  diff  level 
transmitter. 

  Drain Valve & Piping   

Required,  Sluice  Valve  of  min. 
150mm  size  for  each  screen 
chamber  with  CI  piping  up  to 
nearest bypass/disposal chamber 

 

3.0 Grit Chambers 



  

Page 88 of 87 
 

   No. of Units   : 
3  Nos.,  2  Nos.  Wkg.  Mech.  Grit 
Chamber  (2W) + 1 Standby Manual 
Bypass Grit Channel    

  
Capacity of each grit chamber / 
bypass channel 

:  56.0 MLD peak flow + other flows 

  Material of Construction  : 
R.C.C.  (M‐30)  with  water  proof 
plaster 

  Free Board  : 500 mm

  Mechanical Grit Chamber

   Surface loading rate at 15º C : 960 m3/d/m2 (at peak flow)

   Detention period  : 60 sec

   Assumed size of grit particle : 0.15 mm and above 

   Specific gravity of particle : 2.65

   Settling Velocity  : 1.50 cm/sec 

   Horizontal Velocity  : 18 cm/sec (max.) 

   Side Water Depth (minimum) : 1.0 m

  
Organic matter  in washed grit not  to 
exceed 

:  3%  

  No of isolation gate  : 
1 no at inlet of each mechanical grit 
chamber & grit bypass channel 

  Tractor Trolley  : 2 Nos., for 2W Grit Chamber

  Overload torque alarm and trip  : 

Required.  Overload  alarm  at  HMI 
and  Illum.  Lamp  at  Grit 
panel/starter.  Overload  trip 
interlock at Grit Panel / Starter. 

  Drain Valve & Piping   

Required,  Sluice  Valve  of  min. 
150mm  size  with  CI  piping  up  to 
nearest  bypass/disposal  chamber 
for each grit  chamber &  for bypass 
channel 

 
Hopper / Chute for screening disposal 
from  grit  from  classifier  outlet  in  to 
tractor trolley, app. .5m above GL  

: 
Required,  constructed  from  min. 
3mm  thk GI plate or  5mm  thk  FRP 
plates  



  

Page 89 of 88 
 

 

  4.0 Parshall Flume 

  No. of Units : 1 No.

  Average Sewage Flow : 56 MLD + other flow 

  Peak Sewage Flow : 126 MLD + other flow 

  Size of each Unit : As per contractor’s design 

  Liquid depth : As per contractor’s design 

  Free board  : 0.50 m. (minimum) 

  Flow meter : Ultrasonic open channel type

 

5.0 Distribution Chamber (for SBR) 

  No of Unit : One

  Design Flow : 56 MLD + other flows 

  Peak factor ‘f’ : 2.25

  Peak Sewage Flow : 126.0 MLD + Other Flow 
  HRT : 60 Seconds at peak flow 

  Material of Construction : R.C.C.  (M‐30)  with  water  proof 
plaster 

  MOC of Weir :  Aluminum 

  Free board  : 0.5 m

 

6.0 Sequential Batch Reactor Tanks with Diffused Aeration System 

   Design Flow (Average Flow) : 56 MLD + other flows 

   No. of basins / tanks   : 
4 Nos. (Each Set comprising of Two

Tanks/Basins) 

   Inlet BOD (5 days at 20ºC) : 250